Parts for PD10K

ASSEMBLY

ITEM DESCRIPTION PART NO ITEM DESCRIPTION PART NO
1 Power Switch X9411 21 BlackMax Label X9355

2 #10 Flat Washer X8225 22 Switch Label X9388

3 20',115v,16/3 cord X8926 23 Switch Plate Logo Lable X9357

4 1/4-20 X 1 1/4, BlackHex Bolt X8843 24 Warning Label X8976

5 Lower Motor Bracket X9347 25 Left Kickstand Foot X8929

6 Upper Motor Bracket X9346 26 Leg X9345

7 Capacitor X9391 27 Lock Nut #10 NYLON Black X9371

8 2.5" Stem Swivel Casters X9339 28 Motor 3/4 HP X9348

9 2.5" Stem Locking Swivel Caster X9373 29 1/4-20 Nylon Lock Nut X8237BK
10 12A Circuit Breaker X9186 30 1/2" Steel Conduit Lock Nut X8008N
11 Motor Clamp X9368 31 Right Kickstand Foot X8928

12 Swept Fan Blade X9340 32 SCREW #10 X 1/2" BLACK X9370

13 Tall Rubber Foot PD3B 33 SCREW #6 X 1/2 PAN HD PHIL X8261

14 Motor Gasket X9333 34 #8X3/4" Black Sheet Metal Screw X9349

15 Fan Grill X9336 35 #8X5/8" Black Sheet Metal Screw 72387A
16 Grommet 3/8" ID 7/8" OD X9353 36 1/4-20 X 1 1/2", Black Sheet Metal Scew X9359

17 Housing X9356 37 1/4-20 X1,Black Machine Screw X9387

18 Dryer Kickstand X8874 38 Strain Relief1/2" NPT PD8

19 Caution Label X9010 39 Switch Plate Logo Lable X9335
20 Grill Label X9354 40 1/4" USS Black Washer X8235BK

X9352 6-2007





